
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D   •   S U I T E  3 0 0   •   W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8    •    ( 9 2 5 )  9 3 2 - 1 7 1 0   •   F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8  
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

 City of San José 
 
 San José/Santa Clara Water Pollution  
 Control Plant Master Plan 
 
 TASK NO. 2 
 PROJECT MEMORANDUM NO. 1 
 DESCRIPTION OF EXISTING FACILITIES 
  
 FINAL DRAFT 
 February 2009 
 

 



 

FINAL DRAFT – February 4, 2009 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
[...]
Type  Peripheral Feed, Peripheral 
Overflow 

San José O&M Manual 
(online) 

Diameter ft 98 CH2M Hill, 1984 

Sidewater Depth ft 14.75 San José O&M Manual 
(online) 

Clarifier IDs 
(Remote) 

 B12-B13 
WPCP Process Schematics 

Number of Clarifiers  2 CH2M Hill, 1984 

Type  Peripheral Feed, Peripheral 
Overflow 

San José O&M Manual 
(online) 

Diameter ft 140 CH2M Hill, 1984 

Sidewater Depth ft 12.4 San José O&M Manual 
(online) 

Design Criteria    

PHWWF Overflow 
Rate 

gpd/sf 930 

880 

San José O&M Manual 
(online) 

City of San José, 1998 

Average Week 
Overflow Rate 

gpd/sf 800 San José O&M Manual 
(online) 

Max Peak Hour 
Solids Loading 
Rate 

ppd/sf 34.5 San José O&M Manual 
(online) 

Average Week 
Solids Loading 
Rate 

ppd/sf 28.7 San José O&M Manual 
(online) 

RAS Pumping    

Pump IDs  B-1, B-2, B-3 San José O&M Manual 
(online) 

Number of Pumps  3 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 26 @ 16 ft TDH San José O&M Manual 
(online) 

Power, each hp 100 San José O&M Manual 
(online) 

Pump IDs  B-4, B-5 San José O&M Manual 
(online) 

Number of Pumps  2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 20 @ 16 ft TDH San José O&M Manual 
(online) 

Power, each hp 150 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-10 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Pump IDs  B-6 San José O&M Manual 
(online) 

Number of Pumps  1 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 8.6 @ 15 ft TDH San José O&M Manual 
(online) 

Power, each hp 40 San José O&M Manual 
(online) 

WAS Pumping    

Pump IDs  1B, 2B San José O&M Manual 
(online) 

Number of Pumps  4 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 2.5 @ 30 ft TDH San José O&M Manual 
(online) 

Power, each hp 20 San José O&M Manual 
(online) 

BNR 2   

Blowers    

Blower IDs  PAB-1 to PAB-5 San José O&M Manual 
(online) 

Number of Blowers  5 San José O&M Manual 
(online) 

Blower Type  Centrifugal San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

scfm 50,000 @ 7.5 psig San José O&M Manual 
(online) 

Motor Power, each hp 2,250 San José O&M Manual 
(online) 

BNR 2 - Battery A    

Aeration Basins    

Aeration IDs  A1-A8 WPCP Process Schematics 

Number of Aeration 
Basins 

 8 San José O&M Manual 
(online) 

Volume per Basin MG 1.5 San José O&M Manual 
(online) 

Sidewater Depth ft 15 San José O&M Manual 
(online) 

      Clarifiers   

Clarifier IDs  A1-A8 WPCP Process Schematics 

Number of Clarifiers  8 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-11 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Type  Peripheral Feed Peripheral 
Overflow 

 

Diameter ft 140 San José O&M Manual 
(online) 

Sidewater Depth ft 12.4 San José O&M Manual 
(online) 

Design Criteria    

PHWWF Overflow 
Rate 

gpd/sf 810 
City of San José, 1998 

RNS Pumping   San José O&M Manual 
(online) 

Pump ID  1A, 2A  

Number of Pumps  2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 36 San José O&M Manual 
(online) 

Power, each hp 200 San José O&M Manual 
(online) 

WNS Pumping    

Pump ID  1A - 3A  

Number of Pumps  2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 0.25 San José O&M Manual 
(online) 

Power, each hp 5 San José O&M Manual 
(online) 

Number of Pumps  1 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 1.4 San José O&M Manual 
(online) 

Power, each hp 25 San José O&M Manual 
(online) 

    

    

BNR 2 - Battery B    

Aeration Basins    

Aeration IDs  B1-B8 WPCP Process Schematics 

Number of Aeration 
Basins 

 8 San José O&M Manual 
(online) 

Volume per Basin MG 1.5 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-12 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Sidewater Depth ft 15 San José O&M Manual 
(online) 

      Clarifiers   

Clarifier IDs  B1-B8 WPCP Process Schematics 

Number of Clarifiers  8 San José O&M Manual 
(online) 

Type  Peripheral Feed Peripheral 
Overflow 

 

Diameter ft 140 San José O&M Manual 
(online) 

Sidewater Depth ft 12.4 San José O&M Manual 
(online) 

Design Criteria    

PHWWF Overflow 
Rate 

gpd/sf 810 
City of San José, 1998 

RNS Pumping    

Pump ID  1B, 2B San José O&M Manual 
(online) 

Number of Pumps  2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 36 San José O&M Manual 
(online) 

Power, each hp 200 San José O&M Manual 
(online) 

WNS Pumping    

Pump ID  1B - 3B  

Number of Pumps  2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 0.25 San José O&M Manual 
(online) 

Power, each hp 5 San José O&M Manual 
(online) 

Number of Pumps  1 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 1.4 San José O&M Manual 
(online) 

Power, each hp 25 San José O&M Manual 
(online) 

Filter Influent Pump Station   

Pump IDs  6-FIP-1 through 6-FIP-4 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-13 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Number of Pumps  4 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 85 @ 20 ft TDH San José O&M Manual 
(online) 

Power, each hp 400 San José O&M Manual 
(online) 

Pump ID  6-FIP-5 San José O&M Manual 
(online) 

Number of Pumps  1 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

mgd 65 @ 27.5 ft TDH San José O&M Manual 
(online) 

Power, each hp 400 San José O&M Manual 
(online) 

Supplemental Filter Influent Pump 
Station 

 
 

Number of Pumps  2 Carollo, 2003 

Original Nameplate 
Capacity, each 

mgd 50 @ 33 ft TDH 
Carollo, 2003 

Power, each hp 400 Carollo, 2003 

Pump IDs  50-PMP-201, 50-PMP-202 San José O&M Manual 
(online) 

Filtration    

Unit Size & Type    

Filter Media Type Media 
Type 

Sand and anthracite 
San José Review Comments 

Number of Batteries  2 - A and B 

 Recycled water taken from 
Battery B only 

San José O&M Manual 
(online) 

Filters per Battery  8 San José O&M Manual 
(online) 

Cells per Filter  2 San José O&M Manual 
(online) 

Cell Length ft 46 San José O&M Manual 
(online) 

Cell Width ft 15 San José O&M Manual 
(online) 

Battery A filter 
Surface Area 

sf 11,040 San José O&M Manual 
(online) 

Battery B filter 
Surface Area 

sf 11,040 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-14 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Total Filter Surface 
Area 

sf 22,080 San José O&M Manual 
(online) 

Underdrain Type  Ceramic Block San José Review Comments 

Surface Wash 
Pumps 

   

Number  4 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gpm 1,000 @ 250 feet TDH San José O&M Manual 
(online) 

Power hp 100 San José O&M Manual 
(online) 

Capacity    

PHWWF mgd 223 San José O&M Manual 
(online) 

ADWF mgd 158 San José O&M Manual 
(online) 

Design Criteria   San José O&M Manual 
(online) 

Hydraulic Loading 
Rate (non-recycled 
water applications), 
Filters 1-4, 9-16 

gpm/sf 7 

5.7 
San José O&M Manual 

(online) 

City of San José, 1998 

Peak Hydraulic 
Loading Rate (Title 
22), Filters 5-8 

gpm/sf 5 San José O&M Manual 
(online) 

Max Headloss per 
Filter prior to 
Backwashing 

ft 10 San José O&M Manual 
(online) 

Filter Backwash Treatment    

Number of 
Equalization Basin 

 1 
CH2M Hill, 1984 

Length ft 115 San José O&M Manual 
(online) 

Width ft 60 San José O&M Manual 
(online) 

Nominal Depth ft 7.16 - 12.63 San José O&M Manual 
(online) 

Equalization Basin 
Volume 

MG 0.139 
CH2M Hill, 1984 

Number of 
Flocculation Basins 

 2 CH2M Hill, 1984 

Volume per 
Flocculation Basin 

MG 0.115 CH2M Hill, 1984 



FINAL DRAFT - February 4, 2009 APP-15 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Number of 
Sedimentation 
Basins 

 2 
CH2M Hill, 1984 

Area per 
Sedimentation 
Basin 

sf 6,290 
CH2M Hill, 1984 

Filter Backwash Pumps   

Pump IDs  Filter Backwash Pumps 1-3 San José O&M Manual 
(online) 

Number of Pumps  3 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

gpm 18,000 @ 53 ft TDH San José O&M Manual 
(online) 

Power, each hp 400 San José O&M Manual 
(online) 

Chlorination     

Unit Size & Type    

Chlorination Type  Chlorine Gas San José O&M Manual 
(online) 

Number of Chlorine 
Contact Basins 

 4 
CH2M Hill, 1984 

Volume per Basin MG 1.5 San José O&M Manual 
(online) 

Total Volume MG 6 San José O&M Manual 
(online) 

Capacity    

PHWWF Capacity mgd 160 San José O&M Manual 
(online) 

Design Criteria    

Original Target 
Residual Chlorine 
Dose 

mg/L 8 San José O&M Manual 
(online) 

Original Design 
Modal Contact 
Time 

min 54 @ 160 mgd San José O&M Manual 
(online) 

Chemical Feed Systems   

Hypochlorite    

Number of Feed 
Pumps 

 2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gph 1.7 - 17 @ 90 psig San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-16 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Power, each hp 1.5 San José O&M Manual 
(online) 

Number of Storage 
Tanks 

 2 San José O&M Manual 
(online) 

Total Volume, each gal 12,000 San José O&M Manual 
(online) 

Sodium Bisulfite    

Number of Feed 
Pumps 

 2 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gph 1.7 - 17 San José O&M Manual 
(online) 

Power, each hp 1.5 San José Review Comments 

Number of Storage 
Tanks 

 2 San José O&M Manual 
(online) 

Total Volume, each gal 7,500 San José O&M Manual 
(online) 

Chlorine Tanks    

Number of Tank 
Cars 

 2 San José O&M Manual 
(online) 

Car Volume, each tons 90 San José O&M Manual 
(online) 

Chlorine 
Evaporators 

  
 

Number of 
Evaporators 

 10 San José O&M Manual 
(online) 

Original Nameplate 
Capacity, each 

ppd 785 San José O&M Manual 
(online) 

Chlorinator    

Number of 
Chlorinators 

 12 San José Review Comments 

Original Nameplate 
Capacity, each 

ppd 8,000 San José O&M Manual 
(online) 

Ammonia    

Number of Feed 
Pumps 

 5 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gph 0.7 - 70 @ 90 psig San José O&M Manual 
(online) 

Power, each hp 1.5 San José O&M Manual 
(online) 

Number of Storage 
Tanks 

 2 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-17 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Storage Volume, 
each 

gal 9200 San José O&M Manual 
(online) 

Solids Handling    

DAF Thickening    

Unit Size & Type    

East DAF IDs  1-6 San José O&M Manual 
(online) 

West DAF IDs  7-16 San José O&M Manual 
(online) 

Total Number of 
DAFs 

 16 San José O&M Manual 
(online) 

Surface Area, each sf 1640 San José O&M Manual 
(online) 

Original Design 
Criteria 

  
 

Hydraulic Loading 
Rate 

gpm/sf 3.4 Hyde and Sullivan 
Engineers, 1964 

Detention Time hrs 0.23 CH2M Hill, 1983 

Anaerobic Digestion    

Digesters    

Total Number of 
Digesters 

 16 San José O&M Manual 
(online) 

Number   13 San José O&M Manual 
(online) 

Diameter ft 110 San José O&M Manual 
(online) 

Average Side 
Water Depth 

ft 34.2 San José O&M Manual 
(online) 

Volume, each cf 325,000 San José Review Comments 

Number   3 San José O&M Manual 
(online) 

Diameter ft 100 San José O&M Manual 
(online) 

Average Side 
Water Depth 

ft 25 San José O&M Manual 
(online) 

Volume, each cf 196,300 San José Review Comments 

Sludge 
Temperature 

Degrees, 
Fahrenheit 

98 San José Review Comments 

    

    



FINAL DRAFT - February 4, 2009 APP-18 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Original Design 
Criteria 

  
 

Solids Retention 
Time @ Mean Peak 
Week 

days 16.4 
CH2M Hill, 1983 

Dry Solids Loading 
Rate @ Mean Peak 
Week 

ppd 657,000 
CH2M Hill, 1983 

Volatile Solids 
Loading Rate @ 
Mean Peak Week 

ppd 460,000 
CH2M Hill, 1983 

Heat Exchangers    

Number per 
Digester 

 1 San José O&M Manual 
(online) 

Type  Tube Heat Exchange San José Review Comments 

Total Number  16 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gpm 900 gpm heated sludge and 
180 to 250 gpm of heated 

water 

San José O&M Manual 
(online) 

Heating Capacity BTU/hr 2,226,000 San José O&M Manual 
(online) 

Hot Water 
Recirculation 
Pumps 

  
 

Number per 
Digester 

 1 San José O&M Manual 
(online) 

Total Number   16 San José O&M Manual 
(online) 

Pump ID’s  P-HW-32-1 to 32-16 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gpm 180 gpm @ 23 feet TDH San José O&M Manual 
(online) 

Power hp 1.5 San José O&M Manual 
(online) 

Sludge Recirculation Pumps   

Number per 
Digester 

 1 San José O&M Manual 
(online) 

Total Number  16 San José O&M Manual 
(online) 

Pump ID’s  P-AD-2-1 to 2-16 San José O&M Manual 
(online) 



FINAL DRAFT - February 4, 2009 APP-19 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 2.0/PM No.1/7897AT2PM1.doc (B) 

Unit Sizes, Design Criteria and Capacities 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Parameter Units Value Comments and Source 

Original Nameplate 
Capacity 

gpm 900 gpm @ 18 feet TDH San José O&M Manual 
(online) 

Power hp 20 to 30 San José O&M Manual 
(online) 

Digested Sludge 
Transfer Pumps 

   

Number  11 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

gpm 1,000 @ 25 ft San José O&M Manual 
(online) 

Power hp 20 to 30 San José O&M Manual 
(online) 

Digester Gas 
Mixing Compressor 

  
 

Number per 
Digester 

 1 San José O&M Manual 
(online) 

Total Number  16 San José O&M Manual 
(online) 

Pump ID’s  C-GC-59-1 to 59-16 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

scfm 200 scfm @ 21 psig San José O&M Manual 
(online) 

Power hp 30 San José O&M Manual 
(online) 

Digester Gas 
Storage Tank 

   

Number  1 San José O&M Manual 
(online) 

Original Nameplate 
Capacity 

cf 86,000 San José O&M Manual 
(online) 

Diameter ft 75 San José O&M Manual 
(online) 

Sidewall Depth ft 45 San José O&M Manual 
(online) 

Digested Sludge Export Pump 
Station 